
30 min.

Time needed to assemblePerson needed to assemble

Assembly instruction

LIVADA

Extension Table

HARDWARE LIST

ITEM DESCRIPTION

QTY

Coli

A Washer Ø 16 mm 5

Leg

B

Bolt M8x60 mm (L-key / 4762 / Black)

5

Leg

C

Bolt M8x70 mm (L-key / 7991 / Black) 

6

Leg

D

Bolt M8x50 mm (L-key / 7991 / Black) 

3

Leg

E

Bolt M8x25 mm (L-key / 7991 / Black)

17

Leg

F

L-Key

1

Leg

G

Screw (wood)

2

Top

H Anti lift block 1

Top

Attention: Hardware is placed in box of the legs!

Explore view

Closed

Open

1

2

3



b 

a

b

a

2

1

F

E

F

H

G

G

C



c 

c

4

3

F

D



d 

d

5

6

6x

E

F

B

A



8

7

STOP

MAX. OPEN



e 

f

e

f

9

10

B

3x

A

E

F



11

12

13

14


